
 

        

Community Code HUN002 

Source Code S00071 Huntly; S00070 Ngaaruawaahia 

Treatment Plant Code TP00132 Huntly; TP00131 Ngaaruawaahia 

Zone Code HUN002 Huntly; NGA002NG Ngaaruawaahia 

Water Supply 

Huntly & Ngaaruawaahia Supply Zones 

DRINKING WATER SAFETY PLAN 
2025 



Huntly & Ngaaruawaahia DWSP V4.0                                                     Page 2 of 17                                                                          October 2025 

This is a controlled document and is subject to document control processes. The source document is 
maintained by the Document Controller. When you print this document, the printed material is an 
uncontrolled copy, unless otherwise listed in Table 2. 
[...]
Executive Summary .............................................................................................................................................................. 3 

Contents ............................................................................................................................................................................... 4 

List of Figures........................................................................................................................................................................ 4 

List of Tables ......................................................................................................................................................................... 4 

Amendments ........................................................................................................................................................................ 4 

1. Assessmentof the Huntly & Ngaaruawaahia Drinking-Water Supply .............................................................................. 5 

Source Water Quality and Log Credit Requirements ...................................................................................................... 7 

Huntly Water Supply System Description ....................................................................................................................... 7 

Intake ..................................................................................................................................................................... 7 

Coagulation and Clarification ................................................................................................................................. 7 

Filtration and UV Disinfection ................................................................................................................................ 8 

Chemical Dosing and Post Treatment Monitoring ................................................................................................ 8 

Reticulation and Reservoirs ................................................................................................................................... 8 

Ngaaruawaahia Water Supply System Description ....................................................................................................... 11 

Intake ................................................................................................................................................................... 11 

Coagulation and Clarification ............................................................................................................................... 11 

Filtration and UV Disinfection .............................................................................................................................. 11 

Chemical Dosing and Post Treatment Monitoring .............................................................................................. 11 

Divert to Waste and Backwash Discharge ........................................................................................................... 12 

Reticulation and Reservoirs ................................................................................................................................. 12 

2. Risk Identification and Preventative Measures.............................................................................................................. 15 

3. Compliance Monitoring and Reporting Requirements .................................................................................................. 16 

APPENDICES........................................................................................................................................................................ 17 

List of Figures 

Figure 1: Huntly Water Supply Location............................................................................................................................... 9 

Figure 2: Huntly Water Supply Flow Diagram .................................................................................................................... 10 

Figure 3: Ngaaruawaahia Water Supply Location .............................................................................................................. 13 

Figure 4: Ngaaruawaahia Water Supply Flow Diagram...................................................................................................... 14 

List of Tables 

Table 1: Document Control Record ...................................................................................................................................... 2 

Table 2: Document Distribution List..................................................................................................................................... 2 

Table 3: Water Supply Details .............................................................................................................................................. 5 

Table 4: Barriers and Preventative Measures in place at the Huntly and Ngaaruawaahia WTPs ..................................... 15 

Table 5: Monitoring Requirements for Huntly and Ngaaruawaahia WTPs........................................................................ 16 

 

Amendments 

Requests for amendments or revisions of the manual are submitted to the document controller, who is 

responsibility of reviewing requests and implementing changes to the document. Amendments and updates 

are documented in the Table 1: Document Control Record.  Amendments or revisions of the document will 

result in a new version number and updated date in the footer. 



Huntly & Ngaaruawaahia DWSP V4.0                                                     Page 5 of 17                                                                          October 2025 

1. Assessment of the Huntly & Ngaaruawaahia Drinking-Water Supply  

Table 3: Water Supply Details. 

Supply Details 
 

Supply Name Huntly - Ngaruawahia 

Hinekōrako Community Code HUN002 

Supply Owner Waikato District Council 

Population Served by Supply 18,610 (based on 2025 active metered connections) 

Source Details – Huntly WTP 
 

Easting: 1790715 Northing: 5839360 

Source Waikato River 

Hinekōrako Code S00071 

Consent 
136806 - To take water from the Waikato River at two locations for domestic 
and municipal supply to the Ngaruawahia, Hopuhopu and Huntly communities.  

Consent Expiry 12-Jan-46 

Maximum Consented water take: 

Commencement to 30 June 2021 – 11,800 m3/day 

1 July 2021 to 30 June 2027 – 11,950 m3/day 

1 July 2027 to 30 June 2033 – 12,150 m3/day 

1 July 2033 to 30 June 2039 – 12,500 m3/day 

1 July 2039 to Expiry – 12,800 m3/day 

Treatment – Huntly WTP 
 

Hinekōrako Code TP00132 

Treatment Processes 
Coagulation, Clarification, Filtration, Ultraviolet (UV) Disinfection, Chlorination, 
Fluoridation 

Average Daily Volume 4,215 m3/day (2024 - 25) 

Peak Daily Volume 5,814 m3/day (2024 - 25) 

Distribution – Huntly Zone  

Hinekōrako Code HUN002HU 

Distribution Zone Population 8,690 (based on 2025 active metered connections) 

 

 

 

 



Huntly & Ngaaruawaahia DWSP V4.0                                                     Page 6 of 17                                                                          October 2025 

Source Details – Ngaaruawaahia WTP 

Easting: 1788729 Northing: 5830355 

Source Waikato River  

Hinekōrako Code S00070 

Consent 
136806 - To take water from the Waikato River at two locations for domestic 
and municipal supply to the Ngaruawahia, Hopuhopu and Huntly communities.  

  Commencement to 30 June 2021 – 11,800 m3/day 

  1 July 2021 to 30 June 2027 – 11,950 m3/day 

Maximum Consented water take: 1 July 2027 to 30 June 2033 – 12,150 m3/day 

  1 July 2033 to 30 June 2039 – 12,500 m3/day 

  1 July 2039 to Expiry – 12,800 m3/day 

Treatment – Ngaaruawaahia WTP 

Hinekōrako Code TP00131 

Treatment Processes 
Filtration, Chlorination, UV, Coagulation, Flocculation, Sedimentation, 
Fluoridation 

Average Daily Volume 2,585 m3/day (2024 - 25) 

Peak Daily Volume 3,839 m3/day (2024 - 25) 

Distribution – Ngaaruawaahia Zone  

Hinekōrako Code NGA002NG 

Distribution Zone Population 9,920 (based on 2025 active metered connections) 

 

The Huntly and Ngaaruawaahia water supplies are connected by a one-way bulk transfer pipeline. The line, 

from Huntly WTP to Ngaaruawaahia WTP, connects at two points: Great South Road (Taupiri) and Ashwell 

Crescent, supplying the Hopuhopu reservoir and Ngaaruawaahia distribution zone. Installed in 2019, the 

pipeline has improved system resilience and is regularly used to meet supply demands. 

 

 

 

 

 



Huntly & Ngaaruawaahia DWSP V4.0                                                     Page 7 of 17                                                                          October 2025 

Source Water Quality and Log Credit Requirements 

Both the Huntly and Ngaaruawaahia WTPs source raw water from the Waikato River. The primary water 

quality risks are microbiological—protozoa, bacteria, viruses, and cyanobacteria. The river typically has low 

turbidity but elevated colour, with relatively stable quality due to upstream influences from Lake Taupō and 

hydro-electric impoundments. 

Based on catchment risk assessments and protozoa data provided by Massey University in 2018, the source 

water for both plants is classified as 4-log risk (Appendix 2). However, extensive monitoring conducted in 2023 

indicated that a 3-log protozoa removal credit is sufficient to meet Drinking Water Standards for New Zealand 

(DWSNZ) protozoal treatment requirements. 

Each WTP is configured to achieve 7-log removal under normal operating conditions through filtration and UV 

disinfection: 

• 4-log credits are achieved through coagulation, sedimentation, and filtration. 

• 3-log credits are achieved through ultraviolet (UV) disinfection. 

Huntly Water Supply System Description 

Located on Jackson Road, Huntly WTP supplies treated water to the township, nearby rural areas, and key 

industrial users including Genesis Huntly Power Station and the Solid Energy Mine. A conventional treatment 

facility, Huntly WTP uses coagulation, flocculation, clarification, filtration, UV disinfection, chlorination and 

fluoridation. The distribution zone is primarily urban with on-demand supply. A small rural area to the west 

receives a mix of on-demand and restricted supply. Treated water is delivered via direct supply or through 

reservoir-fed reticulation.  

Intake: 

Raw water is pumped from the Waikato River via two submersible intake pumps (duty/standby), housed in a 

wet well where water levels are continuously monitored. Intake screens prevent debris and aquatic life from 

entering the system. An automated backwash system, powered by air compressors, helps prevent blockages. 

Key water quality parameters including turbidity, conductivity, UV transmittance (UVT), and pH are 

continuously monitored to assess incoming water conditions. A flow meter monitors the rate of abstraction in 

real time, and backup power is available through a portable generator connection to ensure operational 

continuity during outages. While no generator is permanently installed on site, a mobile unit can be deployed 

when needed and is capable of running the entire treatment plant for extended durations. 

Coagulation, Flocculation and Clarification: 

Aluminium sulphate (alum, Al₂(SO₄)₃) and pre-caustic soda (sodium hydroxide, NaOH) are dosed using dual 

duty/standby pumps - alum to support coagulation and pre-caustic soda to counteract the resulting pH drop. 

Polyelectrolyte, a charged polymer used to promote floc formation, is dosed into the flash mixer via 

duty/standby pumps and mixed by an in-line static mixer. Powdered activated carbon (PAC) is added as 

required for taste, odour, and cyanotoxin control. Coagulant and flocculant dosing is flow-paced and adjusted 

using a streaming current meter, with jar testing conducted periodically to optimise dosing rates. 



Huntly & Ngaaruawaahia DWSP V4.0                                                     Page 8 of 17                                                                          October 2025 

Flow is distributed across five clarifiers where turbidity is continuously monitored. A single turbidimeter cycles 

through each unit to monitor effluent quality. Sludge is discharged to a holding tank, where supernatant is 

siphoned back to the river and settled sludge is directed to the sewer for treatment at the Huntly Wastewater 

Treatment Plant (WWTP). 

Filtration and UV Disinfection: 

Chlorine gas is dosed in a flow-paced manner to aid with iron and manganese removal prior to filtration. 

Clarified water passes through five gravity filters containing sand and pumice media. Each filter is equipped 

with a level meter, outflow meter, turbidimeter and a filter-to-waste system post-backwash. Filters are 

backwashed routinely or when triggered by high turbidity, head loss, or manual override. Air scour is provided 

by two blowers (duty/standby). Backwash water is drawn from the clear water tank and discharged to a 

holding tank, where supernatant is siphoned to the river and sludge is sent to the sewer.  

Filtered water is collected in a clear water tank, where a UVT meter monitors filtered water quality prior to 

disinfection. Water is pumped via two submersible duty/standby pumps to the UV units. Disinfection is 

provided by two WEDECO Spektron 250e UV reactors (duty/manual standby), validated to UVDGM standards 

(Appendix 3). Any deviation from the required dose triggers an alarm. Outflow meters monitor flow exiting 

the UV units.  

Chemical Dosing and Post Treatment Monitoring: 

Chlorine gas is dosed by a single chlorinator following UV disinfection. Dosing is flow-paced and manually 

adjusted via a venturi vacuum system. One 920 kg drum and a 70 kg cylinder, acting as duty/standby, are 

maintained at the treatment plant. Hydrofluorosilicic acid (HFA, H₂SiF₆) and post-caustic soda are dosed via 

dosing pumps for fluoridation and pH correction. Water is transferred to two onsite treated water reservoirs 

(3,200 m³ and 900 m³ respectively) via duty/standby pumps, providing a minimum contact time of 30 minutes.  

Final water is continuously monitored for flow, turbidity, chlorine, pH, and fluoride. Data is telemetered to 

WDC, with monitoring equipment calibrated weekly and validated quarterly. 

Reticulation and Reservoirs: 

Four high-lift pumps at the WTP supply water to the reticulation system and five reservoirs: 

• Kimihia – 1,135 m³ 

• Upland Road – 1,135 m³ 

• Huntly West (Rotowaro Road) – 2,270 m³ 

• Huntly West (Heatherington Road) – 500 m³ 

• Jackson Street – 2,273 m³ 

Two additional pumps transfer water to the Ngaaruawaahia WTP via the Ngaaruawaahia network when 

demands requires.  

All reservoirs are alarmed for high and low levels, with alerts sent to the duty operator and controller. The 

distribution network has been progressively upgraded and currently consists of PE, HDPE, and PVC pipes. 

Reservoir details are included in the Reservoir Register (Appendix 4). 



Huntly & Ngaaruawaahia DWSP V4.0                                                                                                Page 9 of 17                                                                                                                                        October 2025 

 

 

Figure 1: Huntly Water Supply Location. 



Huntly & Ngaaruawaahia DWSP V4.0                                                                                                Page 10 of 17                                                                                                                                        October 2025 

 
 

 
Figure 2: Huntly Water Supply Flow Diagram. 



Huntly & Ngaaruawaahia DWSP V4.0                                                     Page 11 of 17                                                                       October 2025 